


C8-N-C01 # # v 4t/# ¢ (Part name/color)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
7B e Y/N |8 FiEY 2 LA PEE L LA
1 [M26130001N0 THEEEENF I HANDLE COVER UPER (2% i)
1 [M2613000690 1 [Pess2¥ (3L12) HANDLE COVER UPER (FL2)
1 [M2613000710 1 [Pepsr5 (2v4) HANDLE COVER UPER (24 4)
2 |M26210001N0 1 [#r¥ (2re) WIND SHIELD (2 L)
2 |M2621000690 1 [#r# (pL2) WIND SHIELD (F1z2)
2 |M2621000710 1 [#r# (244) WIND SHIELD (24 4)
3 |M26320011N0 1 (w22 (2he) FRONT FENDER (2 L)
3 |M2632001690 1 [#2% (giz2) FRONT FENDER (gL2)
3 |M2632001710 1 [#2% (244) FRONT FENDER (24 4)
4 |M26253001N0 1 [222% (2ti) BODY COVER, LH (2 L)
4 |M2625300690 1 [z229% (gL2) BODY COVER, LH (FL2)
4 |M2625300710 1 (229 % (24) BODY COVER, LH (246 4)
5 |[M26255001N0 | |[v25% (2 ti) BODY COVER, RH (2 L)
5 [M2625500690 1 [vei% (g12) BODY COVER, RH (gL2)
5 [M2625500710 1 [v25% (24) BODY COVER, RH (24 ¢)
6 |[M26213001N0 1 [#2 e a5 (2) (L) TURN SIGNAL FRONT ASSY, INNER COVER (2 L)
6 |[M2621300690 | |[#oogas(i) (FL2) TURN SIGNAL FRONT ASSY, INNER COVER (FL2)
6 [M2621300710 1 [ o865 () (246) TURN SIGNAL FRONT ASSY, INNER COVER (246 4)
7 |[M262A3001N0 1 [#3 e BEF() (2 L) TURN SIGNAL FRONT ASSY, INNER COVER(RH) (2 i)
7 [M2624300690 1 |[#-2waa5(Z) (FL2) TURN SIGNAL FRONT ASSY, INNER COVER(RH) (gL2)
7 |M262A300710 1 [ e 8&65(+) (246) TURN SIGNAL FRONT ASSY, INNER COVER(RH) (24 4)
8 [M26263011N00 1 [T#F ) (L) LOWER COVER(LEFT) EXTS)
8 [M26263016900 1 [T#FCG) (5L2) LOWER COVER(LEFT) (FL2)
8 [M26263017100 HEETIEIEED LOWER COVER(LEFT) (24 4)
9 [M26265031N00 1 735G (i) LOWER COVER(RIGHT) (%)
9 [M26265036900 1 [m#5() (g12) LOWER COVER(RIGHT) (FL2)
9 [M26265037100 1 [T#FGE) (26) LOWER COVER(RIGHT) (24 4)
10 [M26240117L0 1 [ () Gka s KEEL COVER, LH (rk 8 80
11 [M262D0117L0 1 [F#FEFEGE) Gkd&) KEEL COVER, RH (k& 40
12 [M26210100001 1 |3 & 2 (0 s ton) WINSHIELD COVER, FR.

13 [M2676000770 HFEEEICETD RR LUGGAGE BRACKET CEED




=
m
o
vl
W
L
=
(]
=
o
)

CRANK CASE

L

Bl




C8-N-E01 # sh 44 (CRANKCASE)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
mp y ] Y/N | # & Fie 2 FRrE L A
1 [C70610000000S 1 [CT+ & $hinle & (& PR) CRANKCASE, RH

2 |E1061020000 1 [pE#mz GIEFRE) BUSH, QUAKEPROOF

3 190190606501 1 |= & m%ap HEXANGE BOLT ECR-C

4 190190605502 1 |& & % EHR-406 HEXAGON FLANGE BOLT

5 [G1061070000 1 |W%E OIL PLUG

6 (93540801400 1 |z i4 LOCK PIN

7 [C70610400000 LR R GASKET FOR CRANK CASE

8 193540801400 1|z LOCK PIN

9 [E1061020000 1 |[pEA#wE GGIFERZE) BUSH, QUAKEPROOF

10 |C70620100000 | L CRANKCASE LEFT

11 190181201501 1 |& & L% HR-406 HEXIGON HEAD BOLT FLANGE

12 192141200006 1 [THB WASHER

13 190190801202 1 |24 M%BRELY HEXAGON FLANGE BOLT (M8*12L)

14 192140800001 1 | =% B (8*1.6T) WASHER (8*1.6T)

15 196510620407 1 [ B DEEP GROOVE BALL BEARING

16 196510620200 1 [BaRdhK BALL BEARING

17 196510620301 1 [Ezk#s-K 6203 C3 BALL BEARING

18 195572637600 1 |TCAalw 3t OIL SEAL, TC TYPE

19 195572032603 1 [TCAj: #4(SD19.8)- = 3 ¥ OIL SEAL TC TYPE(SD20) ECR-P

20 |C82860100000 1 g Raes INTAKE VALVE ASSY

21 |C1286161000 1 2§ Ram# Gasket Second Air Cover FOR W/H SAI
22 |C5286060000 1 |zf&5F COVER, SECOND AIR FOR W/H SAI
23 |C1286220000 1 [EFdEeEami (1) GASGET , INTAKE TUBE(1) FOR W/H SAI
24 |C72862000000 1 |Efg¥Eput INTAKE TUBE COMP FOR W/H SAI
25 190190603503 2 |7 & MR (M6%35L)-48G HEXAGON FLANGE BOLT(M6*35L)

26 190190601203 1 [= & &M (M6*1. 0P*12L) HEXANGON FLANGE BOLT(M6%1. 0P*1

27 190170820500 2 |EEFIR STUD BOLT

28 190170819800 2 |BEFR STUD BOLT

29 190190602700 2 |7 & LR (MEX27L) HEXAGON FLANGE BOLT (M6*27L)

30 |C706K0110000 1 |[ZFd et CRANKCASE ASSY. RH/LH.




|

PO

DA

im0 1300
Eigad:0.]101

F

e
ST

E'\.
LH SIDE COVER

E2

o

CEAD BOY Ol QUaNITY
EMAT WEE MSSIGHED SIS D

CISEL ACERENT UUTTE ool

TOTAL G TIT €01 30




C8-N-E02 % i # (LEFT SIDE COVER)

Part No. PART NAME PART NAME SPECIFICATION
7 75 i P2 g FEE2 LA Rt
1 |C70630107700 1 |=48% (844 ) LH., SIDE COVER
2 [C70630900000 D N SPONGE, FILTER 0
3 [C70631506500 1 |28 F@ptrF(4e2d) DIVERSION COVER ,LH. SIDE COVER 0
4 |C70631406500 1 |25 5aFHe2d) OUTSIDE COVER ,LH. SIDE COVER 0
5 |C70630200000 1 [z Fma GASKET, LH SIDE COVER 0
6 (93540801400 2 |z LOCK PIN 0
7 190070601501 3 [ EH LA FESERs C-R TRUSS HD. MACHINE SCREW 0
8 90190604001 9 |2 & mguh HEXAGON FLANGE BOLT (M6%40L) 0
9 |C70631600000 3 |2 8FEHER L OUTSIDE COVER WASHER, LH. SIDE COVER
10 |C76031400001 1 Hhe LR (E) notice label, gear oil




RELEE | LR
E3.CYLINDER HEAD,CYLINDER HEAD COVER




C8-N-E03 ;¥ 4aff - ;x4 (CYLINDER HEAD ASSY.)

NO. | Part No. |FNSP|Q TY PART NAME PART NANE SPECIFICATION
wp | zewm | VN |&E B2 Lg FEES LA ERs
1 [C70710110000 | |igzes CYLINDER HEAD COVER ASSEMBLY

4 C70712000000 2 2R VALVE, EXHAUST

5 |C70713000000 2 leim VALVE, INTAKE

6 |C80710710000 | | a v GASKET, CYL. HEAD

7 193541001401 2 |z s (10%14) LOCK PIN (10¥14)

8 [90190610001 2 |- & & 4EG HEXAGON FLANGE BOLT (M6*100L)

9 [90170802900 2 |gEguk STUD BOLT

1090170606300 2 |ggue STUD BOLT

11_|C72613200000 | |t wEagpEaz GASKET, CARB. INSULATOR

12 |C72613000000 | |rhEagpes INSULATOR_COMP, CARB

1495513300000 1 0313 (33D*2D)

15 |ES706020000 T WIRE CLIP 0
16 [C1071451000 2 [P st SEAL, VALVE 0
17 _|C70711910000 1 lifiwe TUBE CYL. COMP., HEAD COVER 0
18 92040600000 2 |= & & um QI6XL 0P) HEXAGON FLANGE NUT (M6*1.0P)

19 |F32220000001 1 |* % & (CRTE) Spark Plug 0
20 [92431600002 EETE WASHER

21 |C70714100000 EEEET: VALVE SPRING (Fé)
22 |C1071440000 2 |RrEy RETAINER, VALVE SPRING

23 |C1071430000 TS COTTER VALVE

24 |C70730020000 T CAMSHAFT ASSY.

95 |C70720600000 1 [# 5 Rk SHAFT, EX ROCKER ARM

26 |C70720200000 2 Rrares VALUE ROCKER ARM COM.

29 |C70720500000 1 e g maaim SHAFT, IN ROCKER ARM

30 [93541001401 4 |z s (10%14) LOCK PIN (10¥14)

31 |C70724300000 1 |[m@mE s CAMSHAFT HOLDER

32 (92140800000 4 |= % m (8. ADXLTDXL. 6T) PLAIN WASHER

33 [92040800000 4 |2 & s (B) s (4)5 HEXAGON FLANGE NUT

34 |C70711000001 | |iagges CYLINDER HEAD COVER ASSEMBLY

35 |C70711200000 | |[fagins GASKET, CYLINDER HEAD COVER

36 |C70711310000 | lifez TUBE, BLEED

37 (90150400800 4 |~ 3 amegs s CR_TRUSS HD TAPPING SCREW(NA*SL)

38 |C70711500000 1 ¥ PARTITION PLATE

39 |C70711110001 | |z COVER, CYLINDER HEAD ENS
40 [90190602700 4 |- & g Q16K HEXAGON FLANGE BOLT (M6*27L)




AEHES | B
F4.CYLINDER,PSITON ,CRANKSHAFT

ﬁ




C8-N-E04 x> % - 4 fmphit = (CYLINDER , CRANKSHAFT)

NO. Part No.  |FMSP PART NAME PART NAME SPECIFICATION
5§ Bt | VN [P PR LA RREL LH Rt
1 [c80665010000 T CRANK SHAFT ASSY. ECR-C
2 (93530402500 2 |% v 4 (C10665020002 ff ) WOODRUFF KEY 0

3 (93560500600 EEr: PIN 0

4 |Cc80660100000 1 |24 famw CRANK SHAFT L.S. 0

5 |C70621000000 1 Esk#hk (5 ROLLER BEARING 0

6 |C70611000000 1 |imskni (#%) ROLLER BEARING 0

7 |Cc80661200000 1 [|ap CONNETING ROD 0

8 [C70661300000 T TIMING SPROCKET 0

9 |Cc70810300000 1 8 %o sth SPROCKET, OIL PUMP DRIVEN 0

10 [C80670100000 e piston 0

11 [C70671500000 2 |zza CLIP, PISTON PIN 0

12 [C70671110000 Y PISTON PIN ECR-C
13 [C80673100000 Y10 PISTON RING 0

14 [C80673200000 YT pistion 0

15 [C80674000000 1 [slpmes 0IL SCRAPER RING COMP 0

16 [C80640100000 1 [t CLINDER 0

17 [C10724820000 1 |smeEprEny Gasket, Chain Adjuster 0

18 [C70725000000 1| |agppzes CHAIN ADJUSTER ASSY 0

19 [C70725600000 2 |EngEas BOLT 0

20 [95510900001 1 |o7m 0 RING 0

21 (90190601604 2 |- & bl r-88G HEXANGON FLANGE BOLT 0

22 [C70641110000 HEEE GASKET, CYLINDER 0

23 (93541001401 2 |res (10%14) LOCK PIN (10%14) 0

24 |C70724600000 1 [ thnsais CHAIN, CAMSHAFT 0

25 |C70724400000 Hrerer TENSIONER, TIMING CHAIN 0

26 |C70724700000 1 |wisge GUIDE COMP, TIMING CHAIN 0

27 [C1072490000 1 [pspumsnes SCREW ASSY, TIMING CHAIN TENSIONER 0

28 (95511500001 1 Jo7m 0 RING 0

29 (90190601207 1 [» & o599 245G HEXAGON FLANGE BOLT(M6*1. 0P¥12L) 0

30 [92140600011 IEEY WASHER 0

31 |C80660210000 1 |24 fadw CRANK SHAFT R.S. ECR-C




F5 AohedfesE
RIGHT CRANKCASE COVER
-




C8-N-E05 + o $ws F (STARTING MOTOR)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
7P Y Y/N £ Fitd 2 LH FRrE L A
1 |C80680100000 IREEE L E COVER CRANKCASE RH 0

2 |C70680200000 1 |+d i EHY Gasket Rh. CrankCase Cover 0

3 195572030501 1 |TCA% W 3t OIL SEAL TC TYPE 0

4 193540801400 2 |Eeg LOCK PIN 0

5 |X20681100003 | - GAUGE. OIL LEVEL 0

6 |M22410300006 |IES - STARTED MOTOR LINE 0

7 195511800001 1 |0755% 0-RING 0

8 190190603001 1 |= & % (I6%30L)-45G6 HEXAGON FLANGE BOLT (M6%*30L) 0

9 190190603502 1 | & o e% & (M6%35L) HEXAGON FLANGE BOLT(M6*35L) 0

10 (90190612200 1 |= &% HEXAGON FLANGE BOLT (M6*122L) 0

11 (90190611501 4 |= & LSRR -E6 HEXANGE BOLT 0

12 (90190612701 2 |5 & MG EBR-4#6 HEXANGE BOLT 0

13 |G1062180000 1 e 0IL STRAINER 0

14 |C1062190000 1 | RipHEy COMPRESSION SPRING 0

15 (95513100000 1 |075% 0 RING 0

16 [C1062240000 1 | s OIL STRAINER COVER 0

17 |C1701270000 1[4 4 PLASTICS LOCK 0




E6 EMSESIRRA 7
EMS INJECTION SYSTEM




C8-N-E06 EMS¥# &+ % s (EMS INJECTION SYSTEM)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ 2eem | VN | &E I LAY RRE L Rt
1 [c82630100000 1 [&mm >4 (C8E) THROTTLE BODY ASS'Y 0

2 (09018806000 1 [07;3(TPS) 0 RING 0

3 [16148680000 1 |&#iPespos THROTTLE POSITION SENSOR(TPS) 0

4 [40004520003 1 |edg4IR ISC VALVE 0

5 [09018196001 1 [0a1% S0 0-RING(ISC) 0

6 (09019116000 EEETD) 0-RING(MAP) 0

7 [16149060002 1 B+ gxeE MAP SENSOR 0

8 [ES706010000 1 [#4 CLIP 0

9 |F32630400000 ETY INSULATOR 0

10 (09028046000 FEETEYD) 0-RING(Orange)

11 [91301PLC0003 1 [omm(zd) 0-RING(BLACK) )

12 [30NAEH500000 1 |gpkme INJECTOR ASSY

13 [K1074C8EA0100 1 |semues PIPE OIL DRAIN ASSY

14 92040600000 2 |= & &g um i (MEXL. 0P) HEXAGON FLANGE NUT (M6*1.0P)




£/ CVT TRANSMISSION




C8-N-E07 #t=2%d & A + # e & (DRIVEN PULLEY)

NO. Part No. FMSP PART NAME PART NAME SPECIFICATION
I P Y Y/N s FiY 2 LH FEE L HA
1 |C71230020000 1 | F e B FACE ASSY. DRIVEN

2 |C71237020000 1 |#Eme e A d s BELT PULLEY COMP., DRIVEN FACE
3 |P1123410000 1 |#Erkigiy NUT

4 |C71210600000 1 |5mF 6 DRIVE FACE

5 |C71234300000 3 |dsEEF SPRING, CLUTCH

6 |C71210500000 1 |E&SEE e Hk BOSS DRIVER FACE

7 |C71234500000 1 [3E ERYF PRESSURE PLATE, CLUTCH

8 192180700000 3 E Aldck (7%0.8T) RETAINING RING E TYPE

9 |C71213100000 1 |#8F PAMP PLATE

10 |C71235200000 1 |#ept e #EE SPG. DRIVEN FACE

11 |C71235300000 1 PHEF COLLAR SEAT

12 195513700002 2 [OA1% 0 TYPE TYPE

13 195593441400 2 |GAlW 3+ OIL SEAL G TYPE

14 |C1123250000 3 |mz BUSH

15 |C1123240000 3 |Eir4# PIN, GRIDE

16 |C71232110000 1 |F#EpFFe 2e 8 BODY COMP., DRIVEN FACE

17 196520690200 1 |5 #HFHFERMK DEEP GROOVE BALL BEAR ONE SEAL
18 192162800000 1 |CAldr 3k RETAINING RING C TYPE

19 |C71231000000 1 e e el DRIVEN FACE ASSY.

20 196550202900 1 B AR NEEDLE BEARING

21 |C71235100000 1 L B2 AR E S OUTER BODY COMP. CLUTCH

22 192041200002 1 A E L] HEXAGON FLANGE NUT

23 192141200015 1 | # B 12.2Dx26Dx2. 4Tmm Plane Washer

24 |C81220000000 1 VAl A & V TYPE BELT

25 |C71211000000 1 EEED R B8 B ERD R B4

26 |C71213200000 3 s SLIDE PIECE

27 192141200015 1 T3 B 12, 2Dx26Dx2. 4Tmm Plane Washer

28 192041200002 1 B REE L] HEXAGON FLANGE NUT

29 |C81212000000 6 |peEiF+ 2 & (16.59) WEIGHT ROLLER COMP.

30 |C71236020000 1 |ZmEfFEs PLATE ASSY., DRIVE




E& BAEEEEE

FAN COVER, GEMERATOR




C8-N-E08 & % -# % # (GENERATOR)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
wp | pewnm | YN &P B¢ v Lg FEE i PR
1 |C82210010000 1 |BHETBRS Flywheel Generator Assy

2 |F32210100001 1 # Flywheel

3 1C82210200000 1 BEE. STATOR COMP

4 190190603001 3 = & 7 584 (M6*30L) - 486 HEXAGON FLANGE BOLT (M6*30L)

5 190190501201 2 R SN HEXAGON FLANGE BOLT (M5%12L)

6 92110500000 MEET T L SPRING LOCK WASHER

7 [92141200005 MEEY R WASHER

8 192041200000 1 B REE L] HEXAGON FLANGE NUT

9 |C70430000000 1 9 FAN

10 190190601206 4 |7 & MR WMExI2L)4EE % Hexangon Flange Bolt

11 |C70420000000 1 B ¥ FAN COVER

12 (90150501602 2 L 3 H & FIEE p s 445G C-R RECESS PAN HD. TAPPING

13 [C1042030000 1 B % R RUBBER PLUG

14 190180602002 1 = & 7 4 (M6*20L) - 486 HEXAGON FLANGE BOLT (M6*20L)

15 |CT70422100000 1 Ay (2) COOLING COWL (2) &£z 5 g3
16 [C70421000000 1 Arry (1) COOLING COWL (1)

17 |C1701260000 1 % R RUBBER PLUG

18 (90130300800 2 - 3 H I EE p sTid 4 (M3*8L) CR ROUND HD TAPPING SCREW (M3*8L)

19 |C70421200000 2 Arry et (1) SEAL, COOLING COWL (1)

20 |C76031300001 1 FEFRH LR (Br) NOTICE LABEL , ENGINE OIL

21 |C1701290000 1 TR A e PLASTICS LOCK

22 190110401200 4 L 3 W 4 EE posid 4 (M4X12L) CR PAN HD TAPPING SC

23 192110500000 2 SBE 4R AE SPRING LOCK WASHER

24 190110401200 2 -+ ifﬁj‘i?ﬁ’ﬁa sz id 47 (M4*12L) CR PAN HD TAPPING SC

25 |C72810100000 1 I LR o N 12 HEATPROOF COVER , EXHAUST PIPE ASSY. FRT.




F9,
STARTING MOTOR. OIL PUMP




C8-N-E09 k#x#s % % (STARTING MOTOR)

. Part No.  |FMSP PART NAME PART NAME SPECIFICATION
5§ Bt | VN [P PR LA RREL LH Rt
1 |c72430010001 T ONE WAY CLUTCH ASSY
2 (96590283200 1 [Eemx NEEDLE BEARING
3 [C72440000001 I |ed st Edthes GEAR, STARTING CLUTCH
4 (90180602002 2 |= & ;g (M6%20L) 426 HEXAGON FLANGE BOLT (M6*20L)
5 |C72410010000 1 |aewsizes START MOTOR ASSY
6 (90210801600 3 |- & kj ik HEXAGON SOCKET BOLT
7 |C1243060000 T TN LOCK NUT (L)
8 (92142200000 1 [ % m(22%31%2.5) WASHER (22%31%2.5)
9 |C1242010000 1 |t pasth GEAR, STARTER REDUCTION
10 [C70661400000 1 |9 "sath 0IL PUMP SPROCKET
11 [c1242040000 1 At i & tho SHAFT, START REDUCTION GEAR
12 (90180602501 2 |-k mgmhms HEXAGON FLANGE BOLT
13 [C70810010000 HETEEE 0IL PUMP COMP.
14 [93560301400 EEY PIN
15 92141000015 1 [=%m (10%1.5) WASHER
16 [92180800000 1 [Eald-% (8%0.8T7) RETAINING RING E TYPE
17 [C70812200000 1 @ &oomds stz CHAIN, OIL PUMP
18 [C72440200000 1 e 521 w5 02-200) GROUNDING WIRE, START MOTOR #5947 iz i




F10  EEeEestE

2

GEAR TRANSMISSION




C8-N-E10 & ¥ 45 ¥ (GEARBOX)

NO. Part No. FMSP [ Q' TY PART NAME PART NAME SPECIFICATION
IR s Y/N | #icE FEP 2L FEE L B
1 |C2141011000 1 B d 4 E TRANSMISSION COVER 0
2 [C2141021000 1 B # 5 E AR Trans Cover Gasket

3 193541001401 2 T4 (10%14) LOCK PIN (10%14)

4 196510630100 1 |FEH R DEEP GROOVE BALL BEARING

5 196510600200 1 |FEHEREhK DEEP GROOVE BALL BEARING

6 196530622200 1 F3ER Rk BALL BEARING, DOUBLE SEALED 0
7 |CT71411000001 1 |5 dh DRIVING SHAFT 0
8 |C71412000001 1 ¥ es IDLE GEAR COMP 0
9 |C71414100000 1 is #h Axle Drive 0
10 |C71413100001 1 o ] Final Gear 0
11 192172200000 1 [CAl4-3k (22) C TYPE RETAINING RING 0
12 [95572742702 1 |TCAlW 4t 011 Sealtc TC Type

13 192165000000 1 [CAldm, (534 %) RETAINING RING C TYPE

14 |M2407430000 1 RS- PIVOT REAR BK. SHDE

15 195510800000 1 |025%%& (7.5%1.5) 0 RING(7.5%1.5)

16 (90190805001 1 = bk hgig (%) HEXAGON FLANGE BOLT (M8*50L)

17 190190805500 1 = & % 4% 4> (M8*55L) HEXANGE BOLT

18 190190804003 4 |= & h%aH HEXAGON FLANGE BOLT (M8%40L)

19 190190802600 1 BRI SN HEXAGON FLANGE BOLT (M8*26L)

20 192060800000 1 = & s idty (7 RAM8X1. 25P) HEXAGON FLANGE NUT (LOOSEPROOF

21 |P1062150000 1 [ s OIL BOLT

22 195511300001 1 07 % 0 RING




™~
e OO "%“ . f X §
F11 ﬁﬁfﬁfﬁa COMP. e 1 @? N \
— AIR / 12—




C8-N-E11 z # /mi % 2= & (AIR CLEANER COMP)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
mp ] Y/N 2 Ry LA FiErw i R
1 [C72620020001 Il [z2FmFResCha) AIR Cleaner Comp 0

2 190190802000 2 | & a4 (M8*20L) HEXAGON FLANGE BOLT(M8*20L) 0

3 |C72620200000 1 [Z245mFEE AC COVER 0

4 |P6262270000 1 |[igf ¢ INLET PIPE 0

5 192221300001 I kg HOSE CLAMP 0

6 |C76340100000 1 RN E bracket rear fender 0

7 |C72620400000 e ELEMENT PARKING 0

8 |C72620700000 1 |[ASHBEes DRAIN 0

9 |C72620500000 1 e EE (M2-200) Joint Duct 0

10 192140600018 [ ) WASHER ECR-P
11 192221000001 1 |FEAE R CLIP

12 192221300001 1 |FERE X HOSE CLAMP

13 [M2262360000 1 |y TUBE, TWO WAY

14 [M2262110000 1 [E 4 CLIP

15 [M2262380000 1 & CLIP

16 (90150502500 8 |psid4 C-R TRUSS HD. TAPPING SCREW

17 190190603502 1 |~ & % %4 (M6%35L) HEXAGON FLANGE BOLT(M6*35L)

18 190190605502 1 |» & % EHR-46 HEXAGON FLANGE BOLT

19 |C72620600001 1 |#z BUSH

20 |C72620600000 1 |[#z bush




12 tEdrodiss

QIL COOLER




C8-N-E12 4% /4 4r % (OIL COOLER)

Part No. Q' TY PART NAME PART NAME SPECIFICATION

5 B B £ B2 b EEE L 4
1 50830110000 1 Wb irEE L OIL COOLER ASSY

2 1G1061070000 1 W OIL PLUG

3 |1C5083040000 1 b 4 Fr B b OIL SEAL

4 93560401000 2 T T e LOCK PIN

) 90210601800 8 = 4K F W HEXAGON SOCKET HD. CAP SCREW 0

6 C5083080000 1 b Jp s B ER OIL FILTER JOINT 0

7 1€1082020000 1 W Rt E OIL FILTER 0

8 |1C70830500000 1 WA rES E ) OIL COOLER PIPE 0

9 |C70830610000 1 WA rES E(2) OIL COOLER PIPE(2)

10 [C5083070000 4 i JOINT BOLT, OIL HOSE 0

11 (92141200006 8 =) WASHER




A

E13

MUFFLER (EMS)

CYLINGER: HEAD COVER




C8-N-E13 #' 5 ¢ (MUFFLER )

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ Bt | VN |#&® P e 4 FEEL LA R
1 |c82815040001 1 |F3 B s (EURO3 7 a4k ) MUFFLER ASSY, RR SECTION ECR-C

2 [M22810100007 1 g HEATPROOF COVER

3 (90050602000 L |3 % W 4 % 93 4 (M6%20L) C-R PAN HD MACHINE S

4 (92140600015 2 |=um (s E) WASHER (TEMPERATURE-ENDURING)

5 |C32840400000 6 |am CIRCLET

6 |C3284020000 MIEETES INNER SPACER

7 [90050601200 2 | W g 9 e (MEX12L) CR ROUND HD MACHINE SCREW (M6¥12L)

9 |HE2810700000 1 w3tz CLOSED GASKET 0

10 [C72810810000 1 |agpmes CONNECTOR ASSY. 0

11 [C82811010000 T I EXHAUST PIPE ASSY FRT SECTION ECR-C

12 [C82810200000 1 |2iday () GASKET, EXHAUST PIPE

13 (92050800005 2 |z azamm(EaDms % DOMED CAP NUT

14 90191005501 1 [# & ™5 9% 2 (M10%P1. 25%L55) HEXAGON FLANGE BOLT

15 [90191008500 1 [# & ™5 o9 42 (M10%1. 25P*85L) HEXAGON FLANGE BOLT

16 [ES0716100000 1 s ag~s TE SENSOR

17 [F32812100000 1 o2 02 SENSOR 0




£14. &&
REAR WHEEL




C8-N-E14 i 4 (REAR WHEEL)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
mp y ] Y/N | # & FiEd 2 L FRrE L B
1 |C76340006500 1 |#2%Ee2) rear fender Black

2 190190601207 2 |= & Mgl asc HEXAGON FLANGE BOLT(M6*1. 0P*12L)

3 |M240G320000 1 [is#7s 130/60-13 * 5 WHEEL, BR 0

4 |M24061016D00 1 |is# B 13" 150cc) F» 2 WHEEL COMP, REAR 13" 150cc (13" 2¢)
5 [P140B330000 1 |F e (®37) VALVE

6 [M24068010001 1 |is & #4(0220) DISC, REAR BRAKE ECR-C

7 [C1403510000 5 |F @ 45 47 5% (MBX1. 25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)

8 [M2406840000 1 |#z BUSH

9 [M2406834000 R REAR FORK

10 196530600300 1 |E3HFH RRpK BALL BEARING, DOUBLE SEALED

11 192141600002 1 [ # B 6. 2%23%2. 5) PLANE WASHER

12 192011600000 1 [UA Ry U TYPE SPRING NUT

13 190190804501 1 |= & W%ap HEXAGON FLANGE BOLT (M8%*45L)

14 190190804501 1 | & m%Es HEXAGON FLANGE BOLT (M8*45L)

15 190190802601 2 |= & %3 (Nylokir £0) Hexagon Flange Bolt

16 |[M24066001N01 1 |fs4d k(B Nle)-k4L P4 REAR BRAKE CALIPER HK3 PAD
17 |M2403720000 eI CLAMP, BRAKE HOSE(B)

18 |M2403710000 2 g E AW CLAMP, BRAKE HOSE(A)

19 190190602002 3 |= & a4 (M6%20L) HEXAGON FLANGE BOLT (M6*20L)

20 [M2701050000 1 (2B E(P48M %) PLASTIC PLUG

21 [M240F1200001 1 & 34 PAD PIN

22 [M240F1700002 1 [ P e s (ks Far)ks FX2 PAD ASS’Y

23 [M240F1300001 | EE: PIN

24 [M240F1100001 1 |#=¥ SPRING

25  [M24037010001 1 |isgda g REAR BRAKE FLUID HOSE COMP ECR-C
26 192163500000 1 |C3ldr 3 RETAINING RING C TYPE

27 190190602002 3 |= & R (M6%20L) HEXAGON FLANGE BOLT (M6%20L)

28 |M26340716500 1 |2 %(22) Rear Fender (lower)

29 |M26340320001 1 =4 “,4'% F Rear Fender Bracket, RH

30 |M26340210001 1 = s 3 “4‘? 3= 3 Rear Fender Bracket, LH







C8-N-E15 z F ¥ » - #IW 3% & (AIAC ASSY)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ Bt | VN |#&® P e 4 FEEL LA R

1 |P6286270000 1[5 3® TUBE (B) CVL. 0

2 [M22862100002 | [zi% pilmes AIAC COMP.

3 [M22862800002 1 |54 (B) TUBE (B), CVL. 0

4 |M22862700002 1 |53 (A) TUBE (A), CVL. 0

5 |M25890100002 LY SOLENOID 0




F1i

HEHEFNRE  EERE | EE

— COYERUPPER&L OWERHANDLE BAR
SUN PLATE.




C8-N-F01 = w4 £ 0

Z (COVER UPPER& LOWER)

NO. Part No. Q' TY PART NAME PART NAME SPECIFICATION
M| FrRum P B2 b EEE L 4
1 M26130001N0 1 G L P E (B ) HANDLE COVER UPER fire RED

1 M2613000690 1 S L PE (FLE) HANDLE COVER UPER (gL 2)

1 M2613000710 1 G 2 VE (26 F) HANDLE COVER UPER fa d)

2 IM26140026500 1 LE HANDLE COVER LOWER

3 IM26120026000 1 e £ F 2 (ED) HANDLE BAR ASSY. (E.D)

4 IM2613020000 1 P E AGAINST SUN PLATE

) 90110401200 11 | F# %5 p s 4 (M4Xx12L) CR PAN HD TAPPING SC

6 90191005002 1 = & 7 484 (M10%1. 25P*50L) HEXAGON FLANGE BOLT (M10%*1.25P*50L)

7 |C1612011000 1 g3 SCREW WASHER

8 92061000001 2 = & Fp RL43 by (M10%X1. 25P) HEXAGON LOCK NUT (M10*1.25P)

8 92061000005 2 = & B iR vy (M10%1. 25P)-45G HEXAGON FLANGE NUT

9 90040601400 2 - F A s ® T 4 (M6X14L) CR PAN HD MACHINE SCREW(M6*14L

9 90040601403 2 L EHEFEBRERE(Y 2L C-R PAN HD. MACHINE SCREW

10 (92140600018 2 T & g WASHER ECR-P




Fp B &
el SPEEDOMETER [DIG]TAL}




C8-N-F02 #& 4k (SPEEDOMETER)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ Bt | VN |#&® P e 4 FEEL LA R

1 |M2561004000D 1 |man s (BNSE, #=50) SPEEDMETER ASSY ECR-P

2 [P256A020000N EEF Y YT SENSOR 0

3 (90110401600 4 |~ 3t & p soum s (161) CR PAN HD TAPPING SC 0

4 |M27011500000 1 s ds (2 ¢)(4 1x2250) CABLE TIE 0

5 |M27011600000 5 |## (¥ 4 )(2.5x100L) CABLE TIE 0

6 |M256A4012000C D) UP_COVER

7 |M2564022000C 1 [ s86+(4) R et (UP_MIRROR FACE+BUTTIN)ASSY




F3 R DEM. WRSE ( NERE)
TS CABLESWITCHRACK MIRBOR

38




C8-N-F03 -/ B (CABLES, SWITCH)

NO. Part No.  |FNSP|Q TV PART NAME PART NAME SPECIFICATION
5 Eitwm | YN | &® Y 2 L BEEL LA Rt
1 [M261F0100000 1 |eis(2) BACK MIRROR COMP ¢
2 |M25460010000 HEEEETTE HANDLEBAR SWITCH ASSY, LH

6 |C254F0300005 T UPPER COVER ASSY

7 |M254F020000 TGS COVER UNDER

10 [M240C190000 1 =4 SHAFT 0

11 [M25480300000 Y STOP LIGHT SWITCH

12 |P154F390000 1 [gus SCREW, PAN_HEAD

13 |P154F400000 1 [gus SCREW, PAN_HEAD

14 [M24030040000 HEFEEE FRT BREAKE MASTER CYLINDER 0

16 [P140C130000 2 [m SCREW

17 [M240C1300000 T CAP, RESERVOIR ECR-C
18 [M240C1500000 2 A% DIAPHRAGN ECR-C
19 [P140C240000 R BRACKET, MASTER CYLINDER

20 |P140C250000 2 |[Mgpes INNER BOLT

21 [P140C220000 2 |wg BOLT

22 |[P140C230000 R FLANGE NUT

23 |M240C190000 e SHAFT 0

24 |M25480300000 Y STOP LIGHT SWITCH

25 |P25480010001 EEEETTE RH_HAFT SWITCH ASSY

26 |[P254H0100001 1 [ g2t CASE, SWITCH UNDER 2, COMP

27 |C25410000001 T ECICEL)) GRIP ASSY, LH

28 |C25420000001 T ECICEL)) GRIP ASSY, RH

29 |P154H020000 1 |p 28 (DES CASE, SWITCH UNDER 1

30 |P154F400000 1 [gus SCREW, PAN_HEAD

31 |P154F390000 1 [gus SCREW, PAN_HEAD

32 |M24037010001 | |px2asas REAR BRAKE FLUID HOSE COMP ECR-C
33 [P14038110000 T JOINT BOLT, BRAKE HOSE

34 [92141000018 8 |% EI(10. 2D¥15DX1. 5T) PLAIN WASHER

35 |M25446020002 T CABLE ASSY, THROT M2-220
36 (90050501202 EETT LTS L L CR_ROUND HD MACHINE SCREW (M5

37 |M261F0200000 1 |eas() BACK MIRROR COMP ¢
38 |M2616000000 | |easps (9 :2/80) BACK MIRROR COMP ECR-C
39 |M24063040000 1 |e#esax REAR BRAKE MASTER CYLINDER 0

40 |N24036000002 | |pxaaaas FR, BRAKE FLUID HOSE COMP ECR-P




LI
FRONT FORK

F 4




C8-N-F04 # < # p fh 4 # 2+ 4 ( FRONT FORK FR. FENDER)

NO. Part No. |FMSP[Q TY PART NAME PART NAME SPECIFICATION
7B e ES FiEY 2 LA PEE L A
1 [M24430016D02 1[5 8+ (F2OM2-200(F 5 2) FRONT FORK ASSY. 2 g

2 |C144C160000 2 | #H(BFp A& ¥ 0IL SEAL

3 [c144C030000 4 |ma HEXAGON FLANGE BOLT

4 [c144C040000 2 Bz ie BOOT

5 [C144C050000 2 [p Fupw BOLT ASSY.

6 [M244C0600002 EET BIG SPRING

8 [C144C080000 2 |r e INNER. TUBE COMP

10 [C144C100000 MICEE COPPER BUSH

11 [C144C110000 I EET T HEXAGON BOLT

13 [C144C130000 T GASKET

14 [C144C140000 1 |paz DUSTPROOF COVER

15 [C144C150000 1 [Tmicp a INNER BEARING CAGE

17 [M244C200000 EET T UNDER BRACKET. COMP

18 [M244C2106D02 B FCICTEY OUTER TUBE ASSY. LH 2 g

19 |M244C2206D02 1| |29 gas(Haer) OUTER TUBE ASSY. RH 2 g

20 99010600000 19 [ask(1/4") BEARING BALL(1/4")

21 96630340400 26 |4 5 g skahi(5/32") BALL BEARING CAGE(5/32")

22 |E1444050000 T UPPER RING-SHAPE NUT

23 [E14440410000 1 [ % phbr 530y STEERING SHAFT LOCK NUT ECR-C

24 |M26320011N0 1 [#2% (2ri) FRONT FENDER (2 %)
24 |M2632001690 TEEEXCTEEY) FRONT FENDER (gL2)
24 |M2632001710 1 [s2% (244) FRONT FENDER Snow white
25 (92140600018 5 |Tam WASHER

26 (90040601600 6 |- %t e 4% Eul 4 (MBX16L) CR PAN HD MACHINE SCREW(M6*16L

27 192110600000 5 [38% % ®(6DX1. 8T) SPRING WASHER(6D*1. 8T)

28 |M2544020000 EEETTVTIES CLIP COMP. BRAKE (L.H)







C8-N-F05 #:%: # # B @ #£# & ( TIRE FR. WHEEL FR. CALIPER)

NO. Part No.  |FMSP PART NAME PART NAME SPECIFICATION
5§ Bt | VN [P PR LA RREL LH Rt
1 [c14025010000 e AXLE , FR WHEEL

2 [P1401010000 EEE SPACER

3 (95572235700 1 [Tcals s 0IL SEAL, TC TYPE

4 (96520620100 2 |H #ip sk (62010) ONE SHIELD BALL BEARING

5 |P9402401000 1 |rrmse SPACER COMP

6 |M24035000004 HEEEE TGS disc, front brake

7 |C1403510000 5 |% £ 45 97 55 (M8X1. 25P%24L) SCREW, FR BRAKE DISK(M8I.25P%24L)

9 |M24011026D00 1 |#%EU3") Ho 2 WHEEL COMP FREE 13" 2
10 [M240B320000 1 [##ee 120/60-13 = #: WHEEL, FR 0
11 [P140B330000 1 [fr% (239 VALVE

12 [P0566000000 | |msksdhn METER GEAR ASSY

13 95574052600 1 [TCi# 3 (52D%6T) 0IL SEAL

14 [92171800000 1 [Caliem (18) C CLIP

15 [92141900001 1 [ % m(30D*1T) PLAIN WASHER

16 [P1566050000 T PAD

17 [P1566040000 EEYYY SPEEDMETER GEAR

18 92141900002 1 [= % m(24D*1. 2T) PLAIN WASHER

20 [92061200001 1 |p g LOCK NUT

21 [M240C3021N00 1 |wge 23 (mhe) CALIPER ASSY, DISC @l i
22 |M240C0110000 CEEEE BRAKES-THIN COMP

23 [M240C020000 1 [w% YOKE SPRING

24 |M240C040000 TEEE SPRING PIN

25 |M240C0500000 TR BRAKES-THIN PIN

26 [M240C030000 1 |rm RETAINING RING

27 (90191004003 2 |= & s am 12 (MLOXPL. 25%L40) HEXAGON FLANGE BOLT

28 [M240C0900000 1 |p A& E(E i233.96) DUST BUSH

29 [M240C0700000 1 |# #® (3 i233.96) 0IL SEAL RING

30 [M240C1100000 1 [# £(3i233.96) PISTON

31 [M240C0800000 1 |pam®E( 230.23) DUST BUSH

32 [M240C1200000 1 |we BOLT

33 [M240C1000000 1% (5 230.23) PISTON

34 |M240C0600000 1 |# #® (G i230.23) 0IL SEAL RING




6 WIS, WN AR
— WINDZHIELDFRT IMMER CONER.
FET HEAD LIGHT,




C8-N-F06 4k =, = =~ & (WINDSHIELD. FRT HEAD LIGHT.)

NO. Part No. PART NAME PART NAME SPECIFICATION
R ] i Ry LA Flw LA R
1 [M26210001NO0 1 |$h#F (BYi) WIND SHIELD (i)
1 [M2621000690 I [#r¥F (FL2) WIND SHIELD (gL 2)
1 [M2621000710 1 |#h#F (294 ) WIND SHIELD Snow white
2 190040601400 2 | F e E el 4 (ME*X14L) CR PAN HD MACHINE SCREW(M6*14L

2 (90040601403 2 |“FWNEGPRERS (P 22 LF C-R PAN HD. MACHINE SCREW

3 M26210100001 1 |45k & 3 (1 sk Age) WINSHIELD COVER, FR. (B #)

4 192370500003 2 |UAIsE¥ 130y (M5) U TYPE SPRING NUT

5 190150501602 9 [t FH Rl p st 4 (MO*14L)-45G C-R RECESS PAN HD. TAPPING

6 |M262C0126500 1 |#=pF frt inner cover fe & 17 i 4
7 190130501401 4 | FH FIE p s 4 (M5X14L) -45G C-R RECESS PAN HD. TAPPING

8 |M26230116500 1 |25 meE COVER, VIN

9 |M26230216500 I |mpE&HFE PANEL, FRT. INNER COVER

10 [M2701010000 2 |- PUSH RIVET

11 |M26610000005 1 |8 % & (ECE, SAE-H4) HEAD LIGHT ASSY. 0

12 [S920613037 2 |LED%:® LED BULB

13 [M266A0200003 1 |[BFHes CASE

14 98151260551 1 |22V 60/55W) HEADLAMP BULB 0

15 [S920613037 2 |LED%#:# LED BULB

16 |[M266A0000003 1 TR E(EPNK) electric wire comp

17 190130501401 6 [t FH Rl p st 4 (MbX14L) 4G C-R RECESS PAN HD. TAPPING

18 192140600018 1 [T3AE WASHER ECR-P




MR .
T STEP FLOORSTER PLATE,




C8-N-F07 %°i§# %W+ =+ © "L % (STEP FLOOR , LI RH. STEP FLOOR LOWER COVER)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ Bt | VN |#&® P e 4 FEEL LA R
1 |M26240026500 1w (GHGer) STEP FLOOR, LH

2 |M262D0026500 1 |#re e GHGe2) STEP FLOOR, LH

3 [M26240117L0 1[4 2 () Gka s KEEL COVER, LH (k& 40
4 [M262D0117L0 1 [F#FEGE) Gkde) KEEL COVER, RH (k& &)
5 |M26240226500 | Bpsz(s) PANEL COVER, PEDAL LEVER(LH) 0

6 |M262D0226500 1 |mpez(L) PANEL COVER, PEDAL LEVER(RH) 0

7 |M26240816505 | |zpz&z 250 LI HANGER COVER 0

8 |M26240716505 1 [+ paez 250 RIGHT HANGER COVER 0

9 [90040601403 T I T LICERES C-R PAN HD. MACHINE SCREW

10 90040601403 8 |[“EHEFBERL (" 23 L F C-R PAN HD. MACHINE SCREW

1190210602006 THEEEE T HEXAGON SCOKET HEAD CAP SCREW

12 (92370500003 o [Ual®E% i (5) U TYPE SPRING NUT

13 [M2624500000 1 [wEa) MAT, STEP FLOOR(LI)

14 [M262D500000 1 [wFEaG) MAT, STEP FLOOR(RI)

15 [90110401200 4 |~ 3 &5 sim b (NAKI2L) CR PAN HD TAPPING SC

16 (92140600018 EEY WASHER ECR-P
1792140600018 EEY WASHER

18 90130501401 2 |- 3 M p e in & (M5¥14L) 486 C-R RECESS PAN HD. TAPPING




Fo BTE . RIBE TG . i
—— FRT LOWER COVERSTEPFLOOR LOWER
COVERFRONT FERDER




C8-N-F08 = ™ ¥ %ripEr T E = 4

*# (FRT LOWER COVER. STEPFLOOR LOWER COVER. FRONT FENDER)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION

5 zews |y | ae R LA FEE LA g
1 [M26263011N00 1 THEIF(Z) (L) LOWER COVER(LEFT) (%X i)
1 [M26263016900 1 TEIF((gL2) LOWER COVER(LEFT) (gL2)
1 [M26263017100 1 THF(EZ) (29 ) LOWER COVER(LEFT) Snow white
2 |IM26265031N00 1 TEFE) () LOWER COVER(RIGHT) (L)
2 |IM26265036900 1 TEFE) (L2 LOWER COVER(RIGHT) (gL2)
2 |IM26265037100 1 TEFE) (2d) LOWER COVER(RIGHT) Snow white
3 |M26213001N0 1 B e REAE(Z) () TURN SIGNAL FRONT ASSY, INNER COVER (L

3 |M2621300690 1 W EAF(Z) (FL2) TURN SIGNAL FRONT ASSY, INNER COVER (gL 2)
3 |M2621300710 1 W e BEEE(2) (26) TURN SIGNAL FRONT ASSY, INNER COVER (2wvd)
4 IM262A3001N0 1 WO A E(L) () TURN SIGNAL FRONT ASSY, INNER COVER(RH) (L)
4 IM262A300690 1 W e EAE(L) (FL2) TURN SIGNAL FRONT ASSY, INNER COVER(RH) (gL2)
4 IM262A300710 1 W e FAF (L) (29) TURN SIGNAL FRONT ASSY, INNER COVER(RH) snow white
5 |M2633001650 1 ElE LOWER COVER, FRONT

6 (92370500003 6 U ) 38 ¥ 474y (M5) U TYPE SPRING NUT

7 90130501401 2 L FE p s 4 (M5X14L) 456 C-R RECESS PAN HD. TAPPING

8 190130501401 6 L FE p s 4 (M5X14L) 456 C-R RECESS PAN HD. TAPPING

9 |M266C1210000 1 o e 5 (AP ER) LH turn signal comp 0

10 |M266C020000 1 o EER LAMP COVER , LEFT

11 |M266C040000 1 At % SPONGY

12 |IM266C010000 1 Ry TURN SIGNAL FRONT BODY

13 198221210990 2 e (12V/10W, 4 ) BULB 10W

14 |M266C060000 1 AR e WIRE. S

15 [M266D1210000 1 |5 e%est(FP %) RH turn signal comp poa

16 |M266D020000 1 o EER LAMP COVER , LEFT

17 |IM266C040000 2 |AHia% SPONGY

18 |IM266D0110000 1 + s E AR TURN SIGNAL FRONT , BODY*

19 |M266D060000 1 AR e WIRE. S

20 [M266C050000 4 |BR 5 SCREW

21 [M26260316500 1 Wb F COOLING COVER 0

22 190130501401 6 L 3 H FlEg p soid 4 (M5*14L)-456 C-R RECESS PAN HD. TAPPING

23 [M2701090000 1 Bk WATERPROOF PLATE

24 |BF7062900000 ) HE k) FIXED PLATE ECR-P

25 [M27010810000 1 ) HEAT INSULATION ALUMINUM FOIL 0




PO mas, lE, o5, i TmE,
BODY COVERMIDDLE COVER,
BRE LUGGAGEBODY LOWER COVER,

4/,1 Fr i 11 (M2-125/150/220)




C8-N-F09 & £ ¥/, 15 i7 % 2 (BODY

COVER. MIDDLE COVER. )

NO. Part No. FMSP | Q" TY PART NAME PART NAME SPECIFICATION
g | Fesm | VN | #E B¢ i ff FEES Lff 24
1 [M26250126500 1 | as 3z FUEL TANK COVER, FR.
2 [M26253001N0 1 2B F () BODY COVER, LH RED
2 IM2625300690 1 8P F (FL2) BODY COVER, LH (gL 2)
2 [M2625300710 1 =B b F (Z24) BODY COVER, LH 2494 )
3 [M26255001N0 1 |22 F (L) BODY COVER, RH (i)
3 [M2625500690 1 |[+2 925 (5L2) BODY COVER, RH (gL2)
3 [M2625500710 1 [+292F (24) BODY COVER, RH (29 4)
4 IM26250216500 1 |2evm¥E BODY COVER, LOWER
5 |M2676000770 I IC KD RR LUGGAGE BRACKET (824 ¢ )
6 190210803504 3 [ &XKE ifl i HEXAGON SOCKET HEAD BOLT
7 192140800010 3 [FEE(8*].6T) WASHER
8 190130501401 2 | F W R p s7id & (M5*14L)-4%G C-R RECESS PAN HD. TAPPING
9 190040601403 I [T HEFHERE (P 22 £ § C-R PAN HD. MACHINE SCREW
10 190130501401 1 |+ F#FIEp i 4 (M5*14L)-4%G C-R RECESS PAN HD. TAPPING
11 [M2701020000 1 |pkER WATERPROOF PLATE 0
12 M25213020001 LR AGE: DL ¥ TANK COVER* RS
13 |M25213210000 1 [#RESF ) TANK , INNER COVER RS
14 |M25213110000 1 [ fam TANK COVER LEVER CABLE
15 192140600018 2 | RBE WASHER ECR-P
16 190190601502 3 |» & LI HRMEXISL) (4R E ¥) HEXAGON FLANGE BOLT(M6*15L)
17 190050501202 1|51 W F 9 445G CR ROUND HD MACHINE SCREW (M5%
19 190210807500 1 [ & XKFIR BOLT HEX SOCKET HD. OPTIONAL PART
20 [M27060500000 1 |[#mz BUSH OPTIONAL PART
22 |M26760217200 1 7 F 28 ) LUGGAGE HOLDER ASSY OPTIONAL PART
23 [M252A360000 1 |5 Fi5 * COVER SCREW




F10 e mEeH . REen

—== GEATF ACE,
BALC LUGGAGE |

N

CL.,
—
. S
a \__.




C8-N-F10 g%, ¥ 4 44 (SEAT. FR LUGGAGE. BACK LUGGAGE)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
7P Y Y/N £ Fitd 2 LH FRrE L A
1 |M26710010001 1 [E#HR (%) SEAT COMP. 0

2 |M26810020000 1 [BF G HELMET CASE ASSY, FR. 0

3 |M26810110000 1|3+ 4 (13)M2-150/200* HELMET CASE ASSY, BR. 0

4 190200602001 6 |+ HEFR BOLT WITH WASHER 0

5 192370500003 2 |UAEE 134y (MH) U TYPE SPRING NUT 0

6 190040601403 2 | TEFHEFERpFERS(P AL C-R PAN HD. MACHINE SCREW 0

7 |C15830020000 1 [23CGER D) BATTERY ASSY ECR-P
8 [M2624050650 1 |RAaBELE BATTERY FIXING COVER 0

9 |M2624030650 1 |#¥F COVER, BETTERY

10 |C1681060000 1 |#5H BRACKET, LUGGAGE

11 (92040600000 2 |= & v by (MEX1. 0P) HEXAGON FLANGE NUT (M6%1.0P)

12 |C1681070000 1 |#5%8R SPECITAL BOLT

13 [M2701040000 1 |74 4% REMOVEABLE CABLE TIE 0

14 |P6706540000 1 |2 E& %= TOOL SET 0

19 [C1042030000 2 B E RUBBER PLUG 0

20 |M2681020000 1 EyramRpPE luggage lighting lamp 0

26 |M268A010000 1 | &% LAMP SHELL 0

27 |M268A4040000 1 |Eel LIGHT BULB COMP. 0

28 |M25831000000 2 | BATTERY PACKING 0

29 |P15830100001 1 |3 sgmi BATTERY PACKING ECR-C
30 |M2671301000 | % N SEATLOCK ASSY

31 190040601403 2 |[TFHEFBERNLFFRILE C-R PAN HD. MACHINE SCREW

32 |C26711210000 1 &g fEn SEAT LOCK LEVER CABLE

33 |M267A320000 1 |[#&ed ELECTRIC WIRE COMP.

34 190110401600 1 [ 3#4ep 50 5 (16L) CR PAN HD TAPPING SC




FSER | FORR . B,
FI1 | 1cEnsE PLATEREFLECTOR,
BACK LAMP




C8-N-F11 “ pe = (LICENSE PLATE)

NO. Part No. FMSP PART NAME PART NAME SPECIFICATION
I P s Y/N s FiEd 2 L FRrE L

1 [M26360026500 1 |%MEE LICENCE PLATE

2 |C5669000000 1 s F k% DOT REFLECTOR DOT

3 192140500014 1 |* % B (5. 5D*12D*1T)-SPCC4C PLAIN WASHER

4 192040600000 2 |= & iy (M6X1. 0P) HEXAGON FLANGE NUT (M6*1.0P)

5 |C1669000000 2 [RFEERFHEFES) REFLECTOR SIDE

6 |M2666000000 1 (SRR A (P #R) REAR LAMP ASSY.

7 |M266F010000 1 FEE case

8 |M266F080000 | P seat

9 198311221050 1 [%e (21W/5W) BULB

10 198221210990 2 [%e (12V/10W, 4 ) BULB

11 [M266F070000 2 B orT iR sk tapping screw

12 |M266F0300001 1 MNECGE, BRI INNER COVER FE R
13 |M266F0200001 1 PE(EZ,FIE ) INNER COVER FEpe
14 [M266F060000 2 [N tapping screw

15 190110401200 1 L 3 W F e p sl 4 (M4X120) CR PAN HD TAPPING SC

16 192040600000 2 | & a7 (M6X1. 0P) HEXAGON FLANGE NUT (M6%1.0P)

17 190040601403 2 |[FTFREFHERLF(FRILE C-R PAN HD. MACHINE SCREW

18 192140600018 2[R WASHER ECR-P
19 |M2701010000 2 |P-id g PUSH RIVET

20 192020500000 1 |= & 4%ty (M5%0. 8P) HEXAGON NUT (M5%*0. 8P)

21 |P2635001650 1 |TE#HFAE (£2) LOWER FENDER 0

22 190110401200 2 | FH A A sl 4 (MAXI21) CR PAN HD TAPPING SC 0

23 |M2421410000 2 |[MEBFiaaEy LICENCE PLATE , LINK PLATE




=
FRAME (FOR EMS MODEL)

»

Flz,




C8-N-F12 # 2 (FRAME )

NO. Part No. FMSP [ Q' TY PART NAME PART NAME SPECIFICATION
IR s Y/N | #icE FEP 2L FEE L B
1 [M242A001000D 1 |2 252 -22000p%rE 2B ) FRAME ASSY ECR-C
2 IM2421420000 1 | L () SUPPORTING HOLDER , STEPFLOOR(LH) 0

3 |IM242A420000 1 % 2 (+) SUPPORTING HOLDER , STEPFLOOR(RH) 0

4  IM2421410000 1 MR iR R LICENCE PLATE , LINK PLATE 0

5 [M24810010002 1 i P E R A M2-2000F &) ¢ rear suspension ECR-P
6 |C74510316000 1 318 T 2% (E.D) ENGINE LOWER HANGER (E.D) 0

8 |M24510120000 1 |z & %4 TRIANGLE SWING ARM 0

9 1X04811300001 4 |B e e (S R BUSH, RR AXLE BRACKET 0

10 |M2451050000 1 |#KFFIEEB SPACER TUBE B 0

11 190190601502 1 = & a8 (M6X15L) (48 & %) HEXAGON FLANGE BOLT(M6*15L) 0

12 190191004000 2 |7 & R (M10*]1. 25P*40L) HEXAGON FLANGE BOLT (M10*1.25P*40L) 0

13 |M2463010000 1 |#rEs s BT e s BAR COMP, PEDAL LEVER 0

14 |E1463020000 1 |wreeE (2) PEDAL LEVER, LH 0

15 |E1463040000 2 [H=d FIXED PIN 0

16 |E1463050000 2 |BRuypEE COMPRESS SPRING 0

17 199010600000 2 |4 (1/4") BEARING BALL(1/4") 0

18 193520201200 2 B a(120) OPEN PIN 0

19 |M2463020000 1 (S R¥HEEL(2) BACKSEAT PEDAL LEVER COMP (L) 0

20 |M2463010000 1 |#re s BT e s BAR COMP, PEDAL LEVER 0

21 |E1464020000 1 s () PEDAL LEVER, RH 0




C8-N-F12 # 2 (FRAME )

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
e | zewns | YN &P e LA e LA Rt
22 |1M2464020000 1 o A HrEEE B s (%) BACKSEAT PEDAL LEVER COMP (R) 0
23 190190604001 4 = & L iR HEXAGON FLANGE BOLT (M6%40L) 0
24 1X0481070000 2 PR o GREASE VALVE 0
25 1C1443020000 1 bR UPPER BEARING CAGE 0
26 |C1443011000 1 fih K K A LOWER BEARING CAGE 0
27 190191412500 1 = & 0 %484 (M14%1. 5PX125L1) EXAGON FLANGE BOLT 0
28 192061400000 2 Wik U Al B £L08 b LOCK NUT, FLANGE U TYPE 0
30 190190601502 2 = & IR (M6X15L) (4 & &%) HEXAGON FLANGE BOLT(M6%*15L) 0
31 190191420500 1 = & % 8% 4> (M14%1. 5P*205L) EXAGON FLANGE BOLT 0
32 |M2451040000 1 HAER R EA SPACER TUBE A 0
33 190191422000 1 = & 0 %484 (M14%1. 5P*220L) EXAGON FLANGE BOLT 0
34 190191002000 4 = & 7 5484 (M10%1. 25P*20L) HEXAGON FLANGE BOLT(M10%1.25P% 0
35 |M24510610000 1 ¥EFIEEC SPACER TUBE C 0
36 |X0481140000 6 Ir A E DUSTPROOF 0
37 196550202600 2 AR AR (F ) NEEDLE BEARING 0
38 |C74510220000 1 P& e L DRAW BAR 0
39 192140400003 2 T 2 B (4. 2D*16D*1. 6T) 0
40 190070402000 2 S R FEHEN 4 0
41 |IM27011200000 1 BN B AR FIXED PLATE, HORN 0
42 190190801202 1 2 & LA REL K HEXAGON FLANGE BOLT (M8%12L) 0
43 |IM24217800000 1 |55 & % pump protective stand

44 190150501602 2 4 3 H & FISE p s} 445G C-R RECESS PAN HD. TAPPING




Aod o
FUEL TANK {EMS MODEL)

F13

7
U
BT E
TO CAP OF NOZZILE

e e e e e e e e e e et




C8-N-F13 & ;% 44 (FUEL TANK)

NO. Part No. FMSP [ Q' TY PART NAME PART NAME SPECIFICATION
I P s Y/N | #icE FiEd 2 L FRrE L AR

1 |M25215020003 1 AW da(Rf k5, 2 %EEC) FUEL TANK ECR-C

2 190190601502 3 |7 & SRR UMEXISL) (B E %) HEXAGON FLANGE BOLT(M6%*15L) 0

3 |M25218000004 1 [A#RA*(RFR) FUEL PUMP COMP 0

4 190200501401 6 [tFH &M% WbxP0.8) C-R Hexagon Flange Bolt 0

5 (95516700000 1 0755 0 RING 0

6 [M25260720000 1 FRAB(DBIENE IR ERERE) OIL PIPE 0

7 |ES706010000 2 |E 4% CLIP 0




F14

PRME, RUERE

CENTER S5TAND,SIDE STAMD




C8-N-F14 ¢ %ris /%4 (CENTER STAND, SIDE STAND )

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
5§ 2eem | VN | &E I LAY RRE L Rt
1 [C74610010000 Y CENTER STAND ASSY 0

2 |C1701050000 1 |# 5 RUBBER DAMPING, CENTER STAND 0

3 [E1461121000 ET; SPRING 0

4 (90191003502 2 | & gm0 HEXAGON FLANGE BOLT

5 |M24610100000 2 |mz SLIDE BUSH (i d)

6 |M246B0036000 1 |m#rdg (2 ¢ ED) SIDE STAND ASSY g 5

7 [90020803201 1 | sguhEd) HEXIGON HEAD BOLT

8 [C2462120000 1 |migrpmy SPRING, SIDE_STAND

9 |M2486003000 1 [opximyies ENGINE HANGER COMP.

10 90191018000 1 [» & &5 342 (M10%180L) HEXAGON FLANGE BOLT (M10*180L)

11 92061000001 1 |» & p 598/ QML10XL. 25P) HEXAGON LOCK NUT (ML0XL.25P)

12 [M2486070000 2 |#wrmz BUSH

13 [C14860500001 TEETT RUBBER

14 [M2486010000 T BOLT

15 92060800002 1 = & mgdm-p 286 HEXAGON FLANGE NUT 0




* B. @
— WIRE HARMESS (EMS MODEL)

J0 (blue terminal)

36 (oPTIoMAL)




C8-N-F15 i pes (WIRE HARNESS )

NO. Part No. FMSP [ Q' TY PART NAME PART NAME SPECIFICATION
I P y ] Y/N £ Fitd 2 LH FEE L HA

1 [M2581602000F 1 A pe A (M2-220%7 7 ) Rl % WIRE HARNESS , MAIN ECR-P

3 190190601502 2 |7 & SRR UMEXISL) (B E %) HEXAGON FLANGE BOLT(M6%15L) 0

4 |B5583600000 L sl HORN. L 0

5 190190801202 1 > AN RELS HEXAGON FLANGE BOLT (M8*12L) ECR-P

6 |M25846000002 LR N COIL COMP IGNITION EMS

7 190180602002 1 = & % %4> (M6%20L)-48G HEXAGON FLANGE BOLT (M6%20L) 0

8 |ES581710000 1 |[Z¥%sg DIAGNOSE ADAPTOR EMS

9 198701215000 1 i 55 (154) FUSE EMS

10 |C15810030000 1 |Aed %7 % STARTER RELAY ASSY ECR-P

11 |P1701190000 1 R 3 28 RUBBER BRACKET 0

12 |ES581200000 2 |wT= relay 0

13 |ES589100000 1 Mg R R TOPPLE SWITCH 0

14 |ES584000000 1 EBRAKFE RECTIFIER COMP. REGULATE C8E5H H00017 please
14 [M25840000002 1 ERE constant voltage regulator C8E5 H00018 please
15 190190601502 1 = & M M6XI5L) (& %) HEXAGON FLANGE BOLT(M6%15L) 0

16 192030600004 2 | &di%th HEXAGEON NUT 0

18 |M2583020000 1 g BATTERY (+) LINE 0

19 |M25520020005 1 TR RS (RS INGITION SWITCH COMP. ECR-P

20 190040602003 2 |[TFREFHENE (5E8) CR PAN HD MACHINE SCREW 0

22 |P2586011000 1 G BT ERS(2-- &) FLASHER RELAY ASSY 0




C8-N-F15 i pes (WIRE HARNESS )

NO. Part No. FMSP [ Q' TY PART NAME PART NAME SPECIFICATION
B P Y Y/N £ Fitd 2 LH FEE L R
23 |M25520300004 1 |FdEeaFest(Py)se sgT ANTI-THIEF COVER ASSY & KEY 0

24 |M255B0100004 1 |4%&% KEY 0

26 |C158A010000 1 |- &% (IN4007(ML-6BL)) DIODE 0

27 |M25817000004 1 |Zfps ELECTROJET 0

28 |M25890010002 1 [ECUCRE & #f Sf4r 4] ~ & )-220 ECU ECR-C

29 |ES5890210000 1 |ECUH*} 3 % ECU RUBBER 0

30 |M25843010000 1 B e 4 2R OR delay relay, rack 0

31 198701201000 1 g 55 (1A) fuse EMS

32 198701205000 1 % 55 (bA) fuse EMS

33 198701207500 1 4 55 (7. 58) fuse EMS

34 198701200000 3 | Fr'm kg fuse box EMS

35 |C2581620000 1 RAEE 2B P g SAFE SWITCH, SIDE STAND 0

36 [M25816100001 1 |[FEEAEBREGEECZEETR) HEAD LIGHT CONNECTINGN WIRE ECR-P




M2-220 LABELS (JAPAN)

¥ 3

- ERRRET I RREEELE L 3, ELE B 1
BEEAMARNLEL 5 5

e bl ELOCREVEL 5 FROtaliu., SR Ty
TEEYRFAYE ¥,
FIF-ERCGEVET. BALEER L SEDELF LS.
PEAFEAEVESCEETAE Y OREEE LEL A,

v FO4 bHEME S - -ASTLE L.

AMSANE Y EREEC TR E=ARRALELL S
ll‘ﬂf.:‘ﬂf'l Fl’}'f”ifh]n’.i‘_‘hll.l}.
TAFAFFFERTREERNTELAHEEMERETRERHEYRT .
sEEDETRER LS AEEAREE I EhELLIAELEL g S
JEBEREANPNERTLEL & 3,

In order & let vour scooter rum
smosthly. be sure to change
the angine of at 500 Km for a
néw scooter and sach 1000Km.

. .;-jr m'”:jik. Hji;;iﬁé;‘;: —_— Tr

EIETROE - @2THSERISF
FLE-TaNENELEL: 5
TAFAFAPFETOIEETE
Lo rpbplad ER L -




C8-N-F16 p¥ S (LABELS)

NO. Part No.  |FMSP[Q TY PART NAME PART NAME SPECIFICATION
g P T 3 YN | #® Fite 2 LA FEEL LA A
1 (26030030000 1 [ragsps (p2) NOTICE STICKER ECR-P

2 [C16030120001 1 [0 Lgpn (Hg) 0IL CHANGE LABEL ECR-P

3 [M2601020000 1 [PGO pbi (2 ¢ 340) PGO LABEL 0

4 ]c1601570000 1 [PGO pbia (B¢ 340) PGO LABEL ECR-P

5 [M2601010000 1[G MAX#g B 45 4 F Bk 55 G MAX WINSHIELD, INNER COVER LABEL 0

6 |C1603020000 R STICKER, FUEL TYPE 0

7 [M2601A400000 1 [GMAX22042.4F ok i GMAX220 STICKER 0

8 [C26012120000 1 | F *pks RR REFLECTOR PAPER 0

9 [c26030500002 1 [l 2pbs(p 2) SAFTY SWITCH STICKER, SIDE STAN 0

10 [M2601110000 1 [#2%F %pn REFLECTOR STICKER, FRT FENDER 0




F17 PR B TH C e A
—— E.E.C SYSTEM (OPTIONAL DEVICE)

FLUEL Tk
bt




C8-N-F17 e 7% 3 HC#z 4] % s (EEC. SYSTEM)

NO. Part No. FMSP | Q' TY PART NAME PART NAME SPECIFICATION
7P R R Y/N |# g PR L FERE2 LHE A
1 [M25240020001 1 [#EzEs s s s E.E.C SYSTEM ECR-C

2 |M2524040000 1 |Ew > er@ FCV

3 |M2524020000 1 [ ¢ (s 3 FCY) RUBBER HOSE

4 |M2524010000 1 [H2 8 (T RS R) RUBBER HOSE

5 |M2524030000 1 | ¥ G 462 FCV) RUBBER HOSE

6 |E9524070000 1 [&ma THROTTLEING HOLE

7 |C152D060000 3 |FHE R PLATE CLIP

8 |P552D080000 4 |surE % (M 27 6mm) CLIP

9 (92211300000 [ E S HOSE CLIP

10 |P552D070000 I E S S CLIP

11 |P6524120000 1 [®4 4R PRESS VALVE

12 |M25240510000 1 (BB E RS BHREIZFRTE) RUBBER TUBE

13 |M2524060000 1 [E g CANISTER/PCV COMP

14 92140600018 1 [Z&mE WASHER ECR-P

15 (90040602003 2 |[TFRHEFHENE (58I ) CR PAN HD MACHINE SCREW




